TD662
.C65 905R90002

1989

USEPA
REGION V

Example of a

COMBINED SEWER SYSTEM
OPERATIONAL PLAN
13

A

k

Water Compliance Branch
June 1990






W p‘g;;, <

OC O

FOREWORD

On June 23, 1986, the USEPA Region V Office issued "NPDES Permit Strategy for
Cambined Sewer Systems" in an attempt to improve cammnity management of
cambined sewers. NPDES permit conditions now require operation and
maintenance procedures by the permittee to control combined sewer overflows to
be identified and implemented. One of these permit conditions requires the
development of an operational plan, which integrates both dry and wet weather
operation of the camplete wastewater treatment system. This plan is tailored
[...]
interconnected series of structures associated with Outfall 009. This struc-
ture was discussed in the interceptor section. Hydraulic capacities are
listed on Tables 2-5 and 2-6.

Willmarth CSSA

The Willmarth CSSA is the eastern-most cambined sewer service area in the
City of East lansing. The Willmarth area covers 697 acres. land use in the
area is residential. There is one major collector which bisects the service
area. It consists of 54-inch, 48-inch, and smaller sewers. Table 2-7 sum-
marizes the hydraulic characteristics of the Willmarth collector system.

All flow enters a diversion structure located on Grand River Avenue about 250
feet southeast of its intersection with Spartan Averue. This structure is
associated with Outfall 013.

SEPARATE SEWER SERVICE AREA

East lansing conveys and treats wastewater from areas served by separate
sewers. These areas surrourd the combined sewer service areas on three sides
- north, east, and south. The northwest portion of East lLansing is tributary
to the Woodingham pumping station. Flows from the northern part of Meridian
Township are monitored at Towar Park and subsequently pumped through Wood-
ingham Pump Station. Flow fram the pump station is by gravity through a 36-
inch, then a 24-inch sewer to a junction chamber in Michigan Avenue east of
Kensington Road which discharges to the Harrison/Brody Interceptor.

The area of East lansing east of the Willmarth CSSA has separate storm
and sanitary sewers. Flow from this area and from an adjacent portion of
Meridian Township is conveyed through a 24-inch separate sanitary collector
to the Main Interceptor at the diversion structure to overflow point No. 013.

The Michigan State campus is served by separate sewers. This sanitary
flow is discharged to either the 48 inch diameter interceptor through the
southern part of the campus, or to the Main Interceptor. Flows cornveyed
through the Main Interceptor system enter directly at manholes along the line,
through a 27-inch and 30-inch sanitary collectors in the campus area, and to
the Charles Road 60~inch interceptor.

Meridian Township also discharges wastewater to the 48-inch MSU Inter-
ceptor through a 40~ and 36-inch section owned by Meridian Township. Most of
the flow passes through the Hamilton Road Pump Station. This facility is
owned and operated by Meridian Township. Flow is monitored at this point
through pumping records. Smaller volumes of wastewater also enter the MSU
Interceptor System from Meridian Township.

A small area west of the MSU campus, and east of I-496/Highway 127 is

served by separate sewers. This wastewater is corveyed through a 24-inch
collector to the Main Interceptor about 1500 feet east of the treatment plant.

2 -19



v°82/6° €Y LOE/Y LY 0G00°0 209 9t

v v¥/G°89 0°8%/0°¥L ¥100°0 1011 S o
9°29/9°96 9°L9/€" V01 9000°0 2901 L 9__
G°LL/9 61T L €8/1°62T 9000°0 TLET 8L
T ver/1° Loz 0°GhT/L"€2Z 8100°0 88 8L
G°LL/9°6TT L°€8/1°621 9000°0 8LE 8L
L €22/ SYE 9°1¥2/8°2LE 0G00°0 68Y 8L
6°v01/6° 191 € E€I1/8 LT 1100°0 1§49 8L

S35 (pu/s30] 133733) 3doTS 1337 a1 ur) Isauetd
adid 1T (pehreyauns-uou) 1Ter™n0
Jo Aytoede) A3toede) umutxey

VSSO VD 1SHM
SHAMAS QLA TTIOO0 (TEINTHWOO
G-7 UL



L €/T°S 9°¢/9°G 8200°0 091 81
0°2/1°¢ 1°2/¢°¢ 01000 695 8T 9_.
€v/L°9 L v/zL 0100°0 GEOT ve
1°8/6°21 L*8/G €1 G£00°0 G99 ve
L°6/0°G1 S°01/2°91 L200°0 SE0T Lz
G°62/9°5¥ 6°1¢/€ 6V ¥S00°0 se8 9¢
£°v5/8°¢€8 9°86/6°06 0800°0 GEE 47
SJO (pbul/S30]) 133/33) o015 3] @BueT ar) Is3awretd
adrd T (pebreypans-—-uou) 1TeI8A0
Jo Ajtoeded Ajroede) umurrxen

V5SSO IO ISVd
SEMAS ¥DLOETICO (THINTHWOO
9—-¢ dHMNL



0°8/¢°21 9°8/¢°¢1 ¥€00°0 199 ve
0°9/2°6 5°9/0°01 6£00°0 06€ 4
6°91/1°9¢ Z°81/1°8¢ 8200°0 ovs €€
0°9/¢°6 S°9/1°01 0¥00°0 L00T 12
S 11/8°LT v-ezt/z 61 £100°0 ottt €€ %_
1°91/8°¥¢ v-L1/8°92 9100°0 TLL 9¢
1°12/5°2¢ L°22/0°S€ Z100°0 LeL 42
0°92/1°0¥ 1°82/¢°¢€v 60000 029 8Y
L°VE/S €S S LE/B°LS 9100°0 198 8t
v-1e/v 8y 6°€£/€°2S L000°0 £€L vs
6°€8/G6°621 9°06/8°6€1 0S00°0 0001 4]
530 (Pbii/S33) 133733) 1S 33 bue1 UT) 1o3awetd
adrd 1T (pebreyaans-uou) T1eI™A0
3o K3roeded A3roede) ururrxen

VSSO HIRRAIVWTIIM
SUIMIS WALOATICO (HINTHWOO
(—C VL



Flow is estimated for separate sewer areas in Meridian Township and for
the MSU campus because service is provided on a contract basis. There are
four direct measurements of wastewater flow. A flow meter at Towar Park
measures flow fram northern Meridian Township. Flow is also measured through
pumping records at the Woodingham Pump Station. This measurement includes the
flow fram Towar Park. The Hamilton Road Pumping Station and the East End Lift
Station measure flow with a magnetic meter. All other contract flows, includ-
ing those fraom MSU are estimated based on water usage.

Table 2-8 summarizes recent separate sewer service area flows, and indi-
cates the receiving interceptor system for each flow. Approximately 3.0 mgd
of average flow conveyed by the Main Interceptor originates in separate sewer
areas. A little over 4 MGD is cornveyed through the 48-inch MSU Interceptor to
the 54-inch portion of the Main Interceptor.

A study by Hubbell, Roth, and Clark for the City of East ILansing examined
wet and dry weather flows in the area tributary to the Woodingham Pump Station
to determine design criteria for an expanded pump station. Dry weather flow
was estimated to be about 1 MGD. Peak wet weather flows to the pump station
were estimated to be about 10.3 MGD. Inflow was judged to be uniformly dis-
tributed in the separate sewer area of East lansing and Meridian Township.
This conclusion is supported by flow data recorded in October and November,
1988. Rainfall over a one—week period totaling about 3 inches caused an
increase of flow to the station fram 1.2 MGD to 3.34 MGD. Rainfall of 0.3
inches resulted in an increase in one day from 1.36 to 2.34 MGD.

Similar records for other separate sewer areas are not readily available.
However, it is apparent that similar increases in wet weather flow in other
separated sewer areas have a direct effect on overflow occurrence and volume.
Increased flow from the Woodingham Pump Station may cause an overflow at Out-
fall 004. Similarly, increased flow from the separate sewer area tributary to
the 24-inch sanitary collector in Timberlane Road will contribute to over-
flows at outfalls 007 and 009.

Sewers on the MSU campus were separated in about 1960. Since there are
no wastewater flow records from the University, the presence or absence of
increased wet weather flows fram this source cannot be projected. Because
the University covers a large portion of the total East lansing service area,
increased wet weather flows from this source, if they exist, would have a
significant impact on overall interceptor capacity and overflow volume and
occurrence.

2 =23



Source

Michigan
State
Universityl

~State Police

Meridian
Township

-Hamilton
Road Lift
Station

-Other East
Meridian
Township
Service

~Towar Park4

-Woodinghatp
Pump Station

1. Includes MSU Credit Union, State Control 1d.

TABIE 2-8

Separate Sewer Area Flows

Average
7/1/86-6/30/87

MGD
1.56

2.65

0.49

0.42

Average

7/1/87-6/30/88

MGD
1.62

2.78

0.48

0.34

1.37°

Receiving Estimating
Interceptor Basis
57%-MSU2 water
Interceptor Usage
43% Main
Interceptor
Main Water
Interceptor Usage
MSU Magnetic
Interceptor Meter

24~-inch collec- Magnetic

tion Timber- Meter
lane, to the Water
Main Interceptor Records
Brody/Harrison Ultrasonic
& Main Inter- Meter

" ceptor

Brody/Harrison

& Main Inter-

ceptor

2. Campus flow divided based on estimated tributary areas.
3. Total MSU flow.
4. Included in Woodingham Pump Station Flow.
5. August 1988 through April 1989 - for relative comparison only.

2 - 24



WASTEWATER TREATMENT PLANT

A schematic diagram of the existing treatment facilities is shown in
Figure 2-4. The overall plant design average day flow is 15.0 MGD, with a
peak flow of 40 MGD. The design criteria also provide a rating of 18.75 MGD
Average Day of the Maximum Month, and 30 MGD Maximum Day. Major camponents of
the plant are described below.

Influent Sewer

Flow into the plant is via a 54-inch influent sewer, which has an
estimated capacity of 42 MGD and an invert elevation of 813.30 feet.

Screening
The flow then passes through the comminitors and bar screens before

discharging into a wetwell. The two cammnitors each have a hydraulic
capacity of 19 MGD with the bar screens acting as a cammunitor bypass.

Raw_Sewage Pumps

Flow from the wet well is then lifted to the grit chambers by means of
six lift pumps (4 constant speed ard 2 variable speed) with a total capacity
of 48 MGD (8 MGD maximum each).

Grit Chamber

The grit chambers each have a total volume of 94,000 gallons. The
aeration capacity at the grit tanks consists of two blowers at 280 scfm each.
The grit removal system also includes two grit washers at 200 gpm each and two
sam pumps at 85 gpm each.

Equalization Basin

The Equalization basin has a volume of 5 million gallons and is aerated.
This volume allows for a detention time of 7.6 hours at design flow and 3.0
hours at peak flow. The aeration capacity consists of three blowers at 7,000
scfm each (two in service one standby).

Flows from the equalization basin are pumped to the two plants (north and
south) by means of three 20 MGD pumps for a total capacity of 60 MGD. While
the original design had the design flow of 18.75 MGD split 6 MGD/12.75 MGD for
flows to the south and north plants, respectively, the current operational
procedure is to route 3 to 4 MGD to the south plant with the balance of the
flow treated by the north plant.

Primary Settling Tanks
The north plant has six primary settling units at 16 feet wide x 117 feet

2 - 25



NIVHL qindri
INVId INIRLVIUL
HALYAZLSYA ONISNVT 1SVR

v-2 9l
NETA
¥vQ30

a3
i r— - - =7
= |
_— pbw gy —-xpw B

GE ot (@

7 o pbw G/ gl
- xowp
1

—(®

XDW

(NSK)
NOUYONddY o
UNVT Of

-

pbus Gz s
Xowp)

pbw g-¢ 382 pbw g-y "yse

- @- o

H3SN4AA ININI43

6 0000V
3did NI4T 09
1OVINOO 3INIHOTHD

‘¥ bs ggl't vI¥V HILU4 WIOL
SYALME T1ID oML (¥)
~NOWLVHLTIS VIO3N ¥NQ

pobw 04-50 @ ¥(s)
pbw 0v-50 0 +(u)

ONIdWNd 30aN1S
QLVALLOVY JLSVM Nind3d

HOV3 196 000026 @ ¥ (5)

HOV3 16 G18'0/S © € (u)
SYNVL ONMLEIS AUVANOD3IS

HOV3 106 051°24Z @ £(5)

HOV3 196 000'v6¥ @ 01 (1)
SNISYE NOLLYH3IV

ONINANVH
SUNos 0.

Pbw g-§ 189

XoLwp) xowp)

(INVId

MIN)
Dy

T HI¥ON
pbuwi gz ‘yse
XDW)

pbw gz 3@
xow)

® @

@ INVd

pbw 09
xowt)

HOV3 106 000’891 © +(5)

HOV3 106 000’89t @ 9(u)
SHNVL ONILLIS A¥VMINd

HOV3 pbw 0Z @ SdNNd (£)
ONIdNNd NISYE NOUVZITVND3

pbuwig =p
NISVE NOLLVZIIYND3

Hov3 106 000'v6
SHIGAVHD 1149

pbw g-¢ @ ¢

pbw g o ¢

(9) SdANd JOYM3IS MV

(SSVdAB YOLNNIWNOD) SNIYOS uve

SHOLNNINNOD

YIM3S ININUNI 9SG

4

Xowp . @

@ xowd
bul og - @ T

757

°

CECHONORORORGINC)

pbw 64
xowh xowp | pPw z¢
@ | xDwid)
- ——-
pbw ¢} @

- 26




long x 12 feet deep each for a total volume of 1,008,000 gallons ard a deten-
tion time of 1.9 hours at 12.75 MGD. The south plant has four primary set-
tling units of the same dimensions as those for the north plant for a total
volume of 672,000 gallons and a detention time of 2.7 hours at 6 MGD. The
design flow for the north primary tanks is 12.75 MGD while that for the sauth
primary tanks is 6 MGD.

Aeration Tanks

The north plant consists of ten aeration basins 24 feet wide x 180 feet
long x 15 feet 3 inches deep for a detention time of 9.3 hours at 12.75 MGD
design flow; 6.2 hours detention time at 12.75 MGD and 50 percent sludge
return. Five tanks are out of service. Each aeration basin contains 494,000

gallons.

The south plant has seven aeration basins 18 feet 6 inches wide x 125
feet long x 14 feet 3 inches deep for a detention time of 6.92 hours at 6 mxd
design flow; 4.61 hours detention time at 6 MGD and 50 percent sludge return.
Two tanks are kept out of service. Each of these tanks is 247,000 gallons.

Secondary Settling Tanks

The north plant consists of three secondary settling units 90 feet in
diameter with a 12 foot side water depth, for a total volume of 1,712,450
gallons and a detention time of 3.22 hours at 12.75 MGD.

The south plant consists of four secondary settling units 57 feet in
diameter with a 12 foot side water depth, for a total volume of 920,000
gallons and a detention time of 3.67 hours at 6 MGD.

Tertiary Treatment

The tertiary treatment plant consists of four two—cell mixed media
filters with each cell measuring 14 feet x 28 feet for a total filter area of
3,136 square feet. At a flow rate of 18.75 MGD, the corresponding filter rate
would be 4.15 gallons per minute per square foot of filter area. There are
two backwash pumps each rated at 7050 gpm.

Wastewater Flows

A sumary of an analysis of flow records at the treatment plant is
provided in Table 2-9. As shown, the average dry weather flow for the period
March through November for 1987 and 1988 was 10.27 MGD. The period December
through February was not considered in order to eliminate inaccuracies due to
freeze/thaw conditions. The average flow for only the period June through
August for the same years was 9.09 MGD. The difference between the average
for this period and that for March through November (1.18 MGD) is represent-
ative of the flow contribution of the transient MSU student population.

The diurnal flows at the plant as cbserved at the grit chamber (upstream

of the equalization basin) result in a peaking factor from the average flow of
about 2.0, while the low flow factor is about 0.20.

2 - 27



Wet weather flows for the period March through November of 1987 and 1988
are also shown in Table 2-9, distributed by rainfall event volume. As shown,
the volume of rain is directly proportional to increased plant flows.

TARLE 2-9
WWIP FIOWS (MGD)
FOR 1987 AND 1988

Dry Weather Flow: (Mar - Nov) 10.27 6.60 12.90
(Jun - Auqg) 9.09 6.60 21.30
Wet Weather Flow: (Mar - Nov) Avg. Min. Max.
<0.20" Rain 11.46 1.38 18.50
0.20" - 0.50" Rain 11.94 8.06 15.00
0.50" - 1.00" Rain 13.66 9.90 18.50
>1.00" Rain 15.55 12.40 21.10

NOTE: Values are based on daily total flows from the NPDES reporting form
for the East lansing Treatment Plant. Peak instantanecus observed
flow rates at the plant would exceed these values.

2 - 28



Chapter 3
AIMINISTRATIVE CONTROLS

The preparation of an operational plan to control CSOs includes a review
of administrative controls. This chapter describes administrative controls
and includes recammendations for modifying them to be consistent with the
cbjectives of the operational plan.

NPDES PERMIT REQUTREMENTS

The City of East lansing is subject to the rules pruamilgated in the
Michigan Administrative Code, Department of Natural Rescurces, Water Cammis-
sion General Rules Part 21, which establishes administrative procedures for
issuance of National Pollution Discharge Elimination System permits by the
State of Michigan.

East lansing recently renewed Permit MI0022853 which establishes effluent
limits for discharge fram the treatment plant outfall (001) to the Red Cedar
River. The City is also permitted to discharge up to 4.0 MGD to Michigan
State University, (NPDES) Institute of Water Research through NPDES Permit
No. MI002321, Outfall 003. A copy of the permit is included in Appendix 3A*.

In addition to the effluent limitations, the City also has requirements for
controlling and monitoring the residual solids management program, contairment
of materials required by Section 5 of the Michigan Water Resources Cammission
Rules ard reporting of any bypassing of overflows from CSO or accidental
losses for the system.

The City is camplying with the requirement for reporting bypassing events
through a recently established monitoring program. This program includes a
daily inspection of overflow structures for bypassing of the collection system
by members of the sewer maintenance department. Overflow events are visually
monitored during rainfall events. Staff members are on call to conduct this
monitoring. A copy of the form used for this monitoring program is fourd in

Apperdix 3B*.
EXTISTING CONTROIS